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TERNIUM MEXICO, S.A. DEC.V.

Av. Universidad No. 92, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L.

C.P. 66450
R.F.C. TME-840710-TR4

ESPECIFICACIONES TECNICAS DEL MATERIAL

i
DATOS GENERALES

No./ Document number
27/05/2010 719479
719479

719479

Page 1of2

Cadigo cliente/ Customer ID
1269

Pedido No./ Sales order
130849 7968

Orden.de compra/ Purchase order

Cliente/ Customer

PLESA CIA

AV, VALLE DE LAS ALAMEDAS # 66 O COL. SAN FRANCISCO CHILPAN
TULTITLAN

MX

54940

Remision/ Delivery
719479

Medio de Transporte/ Means of transporiation
Triple eje con susp. de a

Descripcion de mercaderias/ Goods descn'ptibn
ROLLO FRIO RECOCIDO

. Datos Generales / General Data
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ AnchofWidth Largo/Length Capa/Thickness
id. Coating ‘ Thickness mm
/in -
kg Ib in mm m ft oz/ft2 _g/m2
1407279AG | WA4293614 N/A 7115 15706 1.2110.0476 36.22 920 N/A NIA N/A N/A
1407280AF | WA4293575 N/A 6960 15364 1.270.0472 36.22 920 N/A : NIA NIA - N/A
1407280AG | WA4293575 N/A 6550 14459 1.2/0.0472 36.22 920 N/A N/A NIA N/A
Datos Generales / General Data
No. Rollo/Coil | ColadafHeat TSIST.(1) | No. Parte/Part Descripcion/Description Norma de Grado/Grade
id. : Calidad/Quality
Norm
1407279AG | WA4293614 N/A ROLLO FRIO RECOCIDO SAE J403 1008.
1407280AF | WA4293575 NIA ROLLO FRIO RECOCIDO SAE J403 1008
‘;4934294:&2::1 awﬁﬁi?ﬂgm Ol:“nduNJ‘{‘é Soperf uﬁt - Oiled: Stenciedetc—2E: LIBIIEJ:}I;ONE!B[IQ %l:EuCr?u(ilDo RResistencizatart lalmlfAIEO Jfglcl):::?n: Btrenght 1008
4. RBW. Rockwell B Indentador de WG D B " & LYLL Limite Inferior / Lower Limit 6. LS/UL Limte Superior / Upper Limit "
CL/ID#

Observaciones / Comments
NIA -

Cerhﬁcamos que & maleviat aqm dmﬂo ha sudo MSpeCcCionada y ensayado por autonzado i del Area
con la normna amiba descrila

Propiedades Meranmas beplasnormasASTM £8, £18, E517, E646. EN-10002, segiin requerimiento y pesa de capa bajo ASTM A90

We here certify thal the materia) described in here has been tested and mspected by authonzed personal indperdent from
the manufacturing department with satisfactory resufts in accordance with requirements of the above specification
Mechanicat Properties as ASTM £8, E18. E517. E646. EN-10002. as required and coating weight with ASTM A9D

¥irma / Signature

At Ve

ing. Antonio Mani
Ternium Labs

<

Dana 1 ~f?
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Ternium |
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ESPECIFICACIONES TECNICAS DEL MATERIAL
I ‘

) DATOS GENERALES
TERNIUM MEXICO, S.A.DEC.V. No./ Document number
Av. Universidad No. 892, Colonia Cuauhtémoc, San Nlcolas de los Garza, N.L. 2710512010 719479
C.P. 66450
R.F.C. TME-840710-TR4 7 1 9479
) 719479

Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ C Mn P S Al Si Cu Ni Cr Mo v Chb Ti N
id. Heat
1407279AG [WA4253614] 0.040 | 0.190 | 0.015 | 0.009 | 0.046 | 0.020 | 0.001 0.020 | 0.020 | 0.001 | 0.001 { 0.001 | 0.001 | 0.003
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
No. Rollo/Coil {| Colada/ C Mn - P S Al Si Cu Ni Cr Mo A" Cb Ti N
id. Heat -
1407280AF |[WA4293575; 0.070 | 0.260 | 0.020 | 0.006 | 0.056 | 0.030 0.006 | 0.010 | 0.010 | 0.001 | 0.002 | 0.001 | 0.00% | G.006
Calidad del Acero / Steel Quality {Analisis Quimico/Chemical Analysis)
No. Rollo/Coil | Colada/ C Mn P S Al Si Cu Ni Ccr Mo A Ch Ti N
id. Heat 3
1407280AG |[WA4293575] 0.070 | 0.260 | 0.020 | 0.006 | 0.056 { 0.030 0.006 | 0010 [ 0.010 | 0.001 | 0.002 | 0.001 | 0.001 | 0.008
Notas / Notes:
?

1. TS: Tratamiento superficial, Aceitado, Sellado / ST Superficial trealment, Oiled, Stenciled el
4. RBW: Rockwell B Indentador de WC

2. LE: Limite elastico / YP: Yiekd Point
5. Li/LL Limite Inferior / Lower Lim#t

3. RT: Resistencia a 1a tension / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

CLIID#

NIA

Cemﬁcamos que el matenal aqu descrvlo ha sido inspeccionado y ensayado por personal aulorizada independiente dei area
(ios en concordanca con la nemna ariba descrita.

Pmpuedades Mecamcas bajo las nosmas ASTM E8, £18. ES17, E646, EN-10002, segin requenmlenlo

We here certiy that the ma(enal descnbed in here has been tested and if d by au | indpendent from
¥ results in accordance with mqunremenls of the above spacification

the
Mechanicat Pmperlues as .ASTM EB E18. E517 EG46. EN-10002, as required and coating weight with ASTM AS0

ypesodempabapASTMABO

Firma / Signature

[ 7o

Ing. Antanio Mani
Temium Labs

Dana 7 nf?2




